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501- 5002

Mini—DNP CONN, 1)) — AFE
Product Release Testing on Mini-DNP Connector

1.8 ® {Purpose)
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The purpose of this testing is to confirm product performance capability
of Mini-DNP Connector in conformance with the requirements of Product
Specification, 108-5233, Rev. B.
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Tn all tested items, the results met the requirements of the specification,
satisfactorily, proving the products to be acceptable successfully.

3 & £ (Test Results)
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Product durability and measurement of power loss fluctuation of
connectors in the various environmental® test conditions, were tested.
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Measurement of Fiber Cable Retention Force
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- Measurement of Connector Insertion/Extraction Force:
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Meagsurement of Coupling Loss:
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Measurement of Couplin
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